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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing
Center (SRTC).The test results relate only to individual items of the samples which have been tested.
The certification and accreditation identifiers used in this report shall not be applicable to the tested
or calibrated samples thereof. The manufacturer shall not mark the tested samples or items (or a
separate part of the item) with the identifiers of certification and accreditation to mislead relevant
parties about the tested samples or items.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring center Testing Center (SRTC)
Test Site 1: 15th Building, No.30 Shixing Street, Shijingshan District
Test Site 2: No.80, Zhaojiachang, Beizang, Daxing District

City: Beijing

Country or Region: P.R.China

Contacted person: Liu Jia

Tel:

+86 10 57996183

Fax: +86 10 57996388
Email: liujiaf@srtc.org.cn
Designation Number: | CN1267
Registration number: | 239125

1.3 Applicant’s details

Company:

Sharp Corporation

Address:

1 Takumi-cho, Sakai-ku, Sakai City, Osaka 590-8522, Japan

1.4 Manufacturer’s details

Company:

Sharp Corporation

Address:

1 Takumi-cho, Sakai-ku, Sakai City, Osaka 590-8522, Japan

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388
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1.5 Test Environment

Date of Receipt of test sample at SRTC: 2022-02-08
Testing Start Date: 2022-02-10
Testing End Date: 2022-07-18
Environmental Data: Temperature (°C) Humidity (%)
Ambient 25 40
Maximum Extreme 55 ---
Minimum Extreme -10 ---
Normal Supply Voltage (V d.c.): 4.0
Maximum Extreme Supply Voltage (V d.c.): 4.0
Minimum Extreme Supply Voltage (V d.c.): 3.7

The State Radio_monitoring_center Testing Center (SRTC) Page number: 3 of 50
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2 DESCRIPTION OF THE DEVICE UNDER TEST

2.1Final Equipment Build Status

Frequency Range:

Tx:1852.4~1907.6MHz Rx:1932.4~1987.6MHz

Tx:826.4~846.6MHz Rx:871.4~891.6MHz

WCDMA Band I

WCDMA Band V:

Mode: HSDPA/HSUPA/HSPA+

Emission Designator: 4M50F9W

Duplex Mode: FDD

Dublex Spacina: WCDMA Band 11:80MHz
plex spacing- WCDMA Band V:45MHz

Antenna Type: Inverted-F Antenna

Antenna Gain:

WCDMA Band IlI: -4.8dBi
WCDMA Band V: -4.5dBi

ERP = EIRP(Power +Gain) — 2.15 (dB)
Power Supply: Battery / Charger
Software Revision: A6220
Hardware Revision: DVT(Remodeled to the equivalent of MP products)
IMEI: 004401230696045
004401231311206

2.2 Support Equipment

The following support equipment was used to exercise the DUT during testing:

N/A

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-57996183
Fax: 86-10-57996388
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3 REFERENCE SPECIFICATION

Specification Version Title

ECC Part2 2021 Frequency aIIocapons and radio treaty matters; general
rules and regulations

FCC Part22 2021 Public mobile services

FCC Part24 2021 Personal communications services

FCC Part27 2021 Miscellaneous wireless communications services

ANSI| C63.26 2015 Amerlcgn natlonal. stgndard for cpmpllapce testing of
transmitters used in licensed radio services

KDB 971168 April 9, | Measurement guidance for certification of licensed digital

DO1 2018 transmitters
TIA-603-E- March | Land Mobile FM or PM Communications Equipment
2016 2016 Measurement and Performance Standards

4 KEY TO NOTES AND RESULT CODES
The following are the definition of the test result.

Code Meaning
PASS Test result shows that the requirements of the relevant specification
have been met.
FAIL Test result shows that the requirements of the relevant specification
have not been met.
NT Normal Temperature
NV Nominal voltage
HV High voltage
LV Low voltage
The State Radio_monitoring_center Testing Center (SRTC) Page number: 5 of 50
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5 RESULT SUMMARY

No. Test case FCC reference Verdict
1 RF Power Output 2.1046 Pass
Effective Radiated Power and
2 Effective Isotropic Radiated 22.913(a),24.232(c),27.50(d)(4) Pass
Power
3 Occupied Bandwidth 2.1049 Pass
4 Emission Bandwidth 2.1049 Pass
Spurious Emissions at antenna
5 _ 2.1051,22.917(a),24.238(a),27.53(h) Pass
terminal
6 Band Edges Compliance 2.1051,22.917(a),24.238(b),27.53(h) Pass
7 Frequency Stability 2.1055,22.355,24.235,27.54 Pass
8 Peak-Average Ratio 24.232(d),27.50(d)(5) Pass

Test Site 1: 15th Building, No.30 Shixing Street, Shijingshan District

This Test Report Is Approved by: Review by:
Mr. Peng Zhen i Mr. Li Bin
2 ; B
Tested and Issued by: Approved date:
Mr. Liu Ce
2\ 20220727
)QJ/\
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No. Test case FCC reference Verdict

9 Radiated Spurious Emissions 2.1053,22.917(a),24.238(a),27.53(h) Pass

Test Site 2: No.80, Zhaojiachang, Beizang, Daxing District

This Test Report Is Approved by: Review by:
Mr. Liu Wei \ LA Mr. Guo Yu

;71 - 2 —

SE/E) 2P i
Tested and Issued by: Approved date:
Mr. Dong Qifeng
2t 43 20220727
The State Radio_monitoring_center Testing Center (SRTC) Page number: 7 of 50

Tel: 86-10-57996183
Fax: 86-10-57996388 Vv3.0.0



7
SI ! IC No.: SRTC2022-9004(F)-22070502(B)

B W A FCC ID: APYHRO00318
6 TEST RESULT
6.1 RF Power Output

Rule Part(s):
2.1046

Test Setup:

RF output
EUT WCDMA Mobile Station Tester

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

The measurement will be conducted at three channels (Low, middle and High channels).

Limits: Limits: No specific conduct power requirements in part 2.1046.

Test result:
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 8 of 50
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6.2 Effective Radiated Power and Effective Isotropic Radiated Power

Rule Part(s):
FCC: 22.913(a) (5), 24.232(c), 27.50(d) (4)

Test setup:

RF output
EUT Mobile Station Tester

Test procedure:

KDB 971168 D01 v03r01 — Section 5.6

Test Settings

Subclause 5.2.5.5 of ANSI C63.26-2015 is applicable, along with the following provisions. For
personal/portable radios utilizing an integral antenna, the factor LC is typically negligible.
However, in a fixed station transmit system that utilizes a long cable run between the
transmitter and the transmitting antenna, this factor can be significant. The minimum cable
loss should be used in this equation.

The relevant equation for determining the ERP or EIRP from the conducted RF output power
measured is:

ERP/EIRP = PMeas — LC + GT

Where:

ERP/EIRP = effective or equivalen radiated power, respectively (expressed in the same units
as PMeas, typically dBW or dBm)

PMeas = measured transmitter output power or PSD, in dBW or dBm

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB
GT = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)

ERP/EIRP LIMIT

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

22.913(a) (5)

The ERP of mobile transmitters and auxiliary test transmitters must not exceed 7 watts.
24.232(c)

Mobile and portable stations are limited to 2 watts EIRP and the equipment must employ a
means for limiting power to the minimum necessary for successful communications.
27.50(d) (4)

Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and
mobile and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands
are limited to 1 watt EIRP. Fixed stations operating in the 1710-1755 MHz band are limited
to a maximum antenna height of 10 meters above ground. Mobile and portable stations
operating in these bands must employ a means for limiting power to the minimum
necessary for successful communications

Test result:

The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 9 of 50
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6.3 Occupied Bandwidth

Rule Part(s):
FCC: 2.1049
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 4.2

Test Settings

1. The signal analyzer’s automatic bandwidth measurement capability was used to perform
the 99% occupied bandwidth and the 26dB bandwidth. The bandwidth measurement was not
influenced by any intermediate power nulls in the fundamental emission.

2. RBW =1 - 5% of the expected OBW

3. VBW = 3 x RBW

4. Detector = Peak

5. Trace mode = max hold

6. Sweep = auto couple

7. The trace was allowed to stabilize

8. If necessary, steps 2 — 7 were repeated after changing the RBW such that it would be
within 1 — 5% of the 99% occupied bandwidth observed in Step 7

Limits: No specific occupied bandwidth requirements in part 2.1049

Test result:
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 10 of 50
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6.4 Emission Bandwidth

Rule Part(s):
FCC: 2.1049

Test Setup:

RF output

EUT

Test procedure:

Power
Divider

Mobile Station Tester

KDB 971168 D01 v03r01 — Section 4.2

Test Settings

Spectrum Analyzer

1. The signal analyzer’s automatic bandwidth measurement capability was used to perform
the 26dB occupied bandwidth and the 26dB bandwidth. The bandwidth measurement was
not influenced by any intermediate power nulls in the fundamental emission.

2. RBW =1 - 5% of the expected OBW

.VBW = 3 x RBW
. Detector = Peak

. Sweep = auto couple
. The trace was allowed to stabilize
. If necessary, steps 2 — 7 were repeated after changing the RBW such that it would be
within 1 — 5% of the emission bandwidth observed in Step 7

3
4
5. Trace mode = max hold
6
7
8

Limits: No specific occupied bandwidth requirements in part 2.1049

Test result:

The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC)
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6.5 Spurious Emissions at antenna terminal

Rule Part(s):
FCC: 2.1051, 22.917(a), 24.238(a), 27.53(h)
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 6.0

Test Settings

1. Start frequency was set to 30MHz and stop frequency was set to 10GHz for Cell, 20GHz
for PCS

2. RBW=100 kHz (For below 1GHz), 1MHz (For above 1GHz)

3. VBW = 3 x RBW

4. Detector = RMS

5. Trace mode = trace average for continuous emissions, max hold for pulse emissions

6. Sweep time = auto couple

7. The trace was allowed to stabilize

Limits:
The minimum permissible attenuation level of any spurious emission is 43+log 10(P [watts]),
where P is the transmitter power in Watts.

Test result:
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 12 of 50
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6.6 Band Edges Compliance

Rule Part(s)
FCC: 2.1051, 22.917(a), 24.238(a), 27.53(c)
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 6.0

Test Settings

1. Start and stop frequency were set such that the band edge would be placed in the center
of the plot

. Span=2MHz

. RBW > 1% of the emission bandwidth

. VBW > 3 x RBW

. Detector = RMS

. Number of sweep points = 2 x Span/RBW

. Trace mode = trace average for continuous emissions, max hold for pulse emissions
. Sweep time = auto couple

. The trace was allowed to stabilize

O©CoO~NOOOAPR,WN

Limit: The minimum permissible attenuation level of any spurious emission is 43+log1o (P
watts]), Where P is the transmitter power in Watts.

Test result:
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 13 of 50
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6.7 Frequency Stability

Rule Part(s)
FCC: 2.1055, 22.355, 24.235, 27.54

Test setup:

Climate Chamber .

o6 essccce

EUT
WCDMA Mobile Station Tester

DC
Power Supply

Test Procedure:
ANSI/TIA-603-E-2016

Test Settings

1. The carrier frequency of the transmitter is measured at room temperature (20°C to
provide a reference).

2. The equipment is turned on in a “standby” condition for fifteen minutes before applying
power to the transmitter. Measurement of the carrier frequency of the transmitter is made
within one minute after applying power to the transmitter.

3. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C (The
temperature range can be declared by the manufacturer). A period of at least one half-hour
is provided to allow stabilization of the equipment at each temperature level.

Limits: For Part 22, the frequency stability of the transmitter shall be maintained
within£0.00025% (£2.5 ppm) of the center frequency. For Part 24, the frequency stability
shall be sufficient to ensure that the fundamental emission stays within the authorized
frequency block.

Test result:
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 14 of 50
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6.8 Radiated Spurious Emissions

Rule Part(s)
FCC: 2.1053, 22.917(a), 24.238(a), 27.53(h)

Test Setup:

4m
F Measuremen
Distance

.14(
Ant
EUT T D%
|
[ | |_
Turntable |ggor15m| 10

‘ RF Test
Receiver
| —
s
Ground Plane
Step 1
1
4m
Measurmlenr—'—‘
.n Distance
Substitution Ant Ant
G |
l | ‘
Turn Table
0.8mor 1.5 lm
::lg m RF Test
(e ‘ I | Receiver
Vs

Ground Plane

Step 2

Test procedure:

The measurements procedures in TIA-603-E-2016 are used.

The spectrum was scanned from 30MHz to the 10th harmonic of the highest frequency
generated within the equipment.

Step 1:

The measurement is carried out in the chamber. EUT was placed on a 0.8m (f<1GHz)/

1.5m (f>1GHz) high non-conductive table at a 3 meters test distance from the test receive
antenna. A receiving antenna was placed on the antenna mast 3 meters from the EUT. The
height of receiving antenna from 1m to 4m and varies in certain range to find the maximum

The State Radio_monitoring_center Testing Center (SRTC) Page number: 15 of 50
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power value. A radio link shall be established between EUT and Tester. The output power of
the cell signal of the tester will be decreased until the output power of the EUT reach a
maximum value. A peak detector is used and RBW is set to 100 kHz (f<1GHz)/1MHz
(’>1GHz). The antenna shall be performed under horizontal and vertical polarization. The turn
table shall be rotated from 0 to 360 degrees for detecting the maximum power value on
spectrum analyzer or receiver. The spectrum analyzer scans from 30MHz to 10th harmonic
of the carrier. A notch filter is necessary in the band near to the carrier frequency. A high pass
filter is needed to avoid the distortion of the testing equipment in the band above the carrier
frequency.

Step 2:

Alog-periodic antenna or double-ridged waveguide horn antenna shall be substituted in place
of the EUT. The log-periodic antenna will be driven by a signal generator and the level will be
adjusted till the same power value on the spectrum analyzer or receiver. The level of the
spurious emissions can be calculated through the level of the signal generator, cable loss,
the gain of the substitution antenna and the reading of the spectrum analyzer or receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and the
Substitution Antenna Gain (Ga).

Calculation procedure:

The data of cable loss and antenna gain has been calibrated in full testing frequency range
before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and
antenna gain. The basic equation with a sample calculation is as followed:

Power (EIRP) = Pmea+ Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an
antenna gain of 11dB are added.

P=Pmea+Pca+Ga=(-20dBm)+(-30dB)+(11dB)= -39dBm

Note: We tested both horizontal and vertical polarization, but only the largest numerical
polarity of the two polarities was recorded in the final report.

Test result:
The test results are shown in Appendix B.
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6.9 Peak-Average Ratio

Rule Part(s)
FCC: 24.232(d), 27.50(d) (5)
Test Setup:
Mobile Station Tester
RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:
KDB 971168 D01 v03r01 — Section 5.7.1

Test settings:

1. The signal analyzer’s CCDF measurement profile is enabled

2. Frequency = carrier center frequency

3. Measurement BW > Emission bandwidth of signal

4. The signal analyzer was set to collect one million samples to generate the CCDF curve

5. The measurement interval was set depending on the type of signal analyzed. For
continuous signals (>98% duty cycle), the measurement interval was set to 1ms. For burst
transmissions, the spectrum analyzer is set to use an internal “RF Burst” trigger that is synced
with an incoming pulse and the measurement interval is set to less than the duration of the
“on time” of one burst to ensure that energy is only captured during a time in which the
transmitter is operating at maximum power

Limits: the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

:I'est result:
The test results are shown in Appendix A

The State Radio_monitoring_center Testing Center (SRTC) Page number: 17 of 50
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7 MEASUREMENT UNCERTAINTIES

Items Uncertainty
RF Power Output 0.6 dB
Effgctive Radigted P.ower and 0.6 dB
Effective Isotropic Radiated Power
Occupied Bandwidth 3kHz
Emission Bandwidth 3kHz
Peak-Average Ratio 0.8dB
Frequency Stability 48Hz
Band Edges Compliance 1.2dB
9kHz~2GHz 1.2dB
Spurious Emissions at antenna 2G~3.6GHz 1.4dB
terminal 3.6G~8GHz 2.2dB
8G~12.75GHz 2.7dB
30MHz~200MHz 4.88dB
Radiated Emission Measurement 200MHz"1GHz 4.87dB
1GHz~18GHz 4.58dB
18GHz~40GHz 4.35dB
The State Radio_monitoring_center Testing Center (SRTC) Page number: 18 of 50

Tel: 86-10-57996183
Fax: 86-10-57996388 Vv3.0.0



SRTC

EREA BRI

. SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

8 TEST EQUIPMENTS

No. Name/Model Manufacturer S/IN CallsrE o CallorE o
Date Due Date
1 Mobile Station Tester / MT8820C Anritsu 6201300660 | 2022.06.21 2023.06.20
Radio Communication Station /
2 CMW500 R&S 161702 2022.06.21 2023.06.20
3 Spectrum Analyzer / FSV40 R&S 101065 2022.06.21 2023.06.20
4 Spectrum Analyzer / N9020A Agilent MY48010771 | 2022.05.18 | 2023.05.17
5 Power Divider / 11667A HP 19632 2022.06.21 2023.06.20
6 DC Power Supply / E3645A Agilent MY40000741 | 2022.04.22 | 2023.04.21
7 Temperature chamber / SH241 ESPEC 92013758 2022.06.21 2023.06.20
Fully-Anechoic Chamber /
8 12.65m*8.03m*7.50m FRANKONIA | e | o |
Semi-Anechoic/Chamber /
9 23.18mx16.88mx9.60m FRANKONIA I
10 Turn table Diameter:1m FRANKONIA | —— | e | ==
11 Turn table Diameter:5m FRANKONIA | - | == | =
12 Antenna master FAC(MA4.0) MATURO | = —— | == | e
13 Antenna master SAC(MA4.0) MATURO | = | eee | e
Shielding room /
14 9.080mx5.255mx3.525m FRANKONIA | e | o |
Double-Ridged Waveguide Horn
15 Antenna / HE 907 R&S 100512 2022.06.21 2023.06.20
Double-Ridged Waveguide Horn
16 Antenna / HE 907 R&S 100513 2022.06.21 2023.06.20
17 Ultra log antenna / HL562 R&S 100016 2022.06.21 2023.06.20
18 |  Receive antenna /3160-09 SCIV S | 002058002 | 2022.06.21 | 2023.06.20
19 EMI test receiver / ESI 40 R&S 100015 2022.06.21 2023.06.20
20 EMI test receiver / ESCS30 R&S 100029 2022.06.21 2023.06.20
21 Receive antenna / HL562 R&S 100167 2022.06.21 2023.06.20
22 AMN / ENV216 R&S 3560.6550.12 | 2022.06.21 2023.06.20
FCC auto test system / .
23 RT9100L-2 Radiosky V1.05 / /
24 EMI test software / EMC32 R&S V10.20.01 / /
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SRTC

EREA BRI

No.: SRTC2022-9004(F)-22070502(B)

FCC ID: APYHRO00318

APPENDIX A — TEST DATA OF CONDUCTED EMISSION

1. RF Power Output

WCDMA band Il
Mode Carrle(rl\}l‘rlfieg)uency Channel No. RF Po(\évg:n ?utput
Release 99 RMC,12.2kbps 1852.4 9262 22.68
Release 99 RMC,12.2kbps 1880 9400 22.61
Release 99 RMC,12.2kbps 1907.6 9538 22.74
Mode Carrle(rl\}l‘rlfieg)uency Channel No. RF Po(\évg:n ?utput
HSDPA Subtest1 1852.4 9262 21.7
HSDPA Subtest1 1880 9400 21.59
HSDPA Subtest1 1907.6 9538 21.75
HSDPA Subtest2 1852.4 9262 21.67
HSDPA Subtest2 1880 9400 21.6
HSDPA Subtest2 1907.6 9538 21.74
HSDPA Subtest3 1852.4 9262 21.2
HSDPA Subtest3 1880 9400 21.11
HSDPA Subtest3 1907.6 9538 21.26
HSDPA Subtest4 1852.4 9262 21.15
HSDPA Subtest4 1880 9400 21.12
HSDPA Subtest4 1907.6 9538 21.28
Mode Carne(ri\}l‘r:g)uency Channel No. RF Pc(»\(/jvl?e’rrn ?utput
HSUPA Subtest1 1852.4 9262 21.67
HSUPA Subtest1 1880 9400 21.45
HSUPA Subtest1 1907.6 9538 21.83
HSUPA Subtest2 1852.4 9262 19.62
HSUPA Subtest2 1880 9400 19.53
HSUPA Subtest2 1907.6 9538 19.61
HSUPA Subtest3 1852.4 9262 20.67
HSUPA Subtest3 1880 9400 20.44
HSUPA Subtest3 1907.6 9538 20.73
HSUPA Subtest4 1852.4 9262 19.52
HSUPA Subtest4 1880 9400 19.67
HSUPA Subtest4 1907.6 9538 19.84
HSUPA Subtest5 1852.4 9262 21.53
HSUPA Subtest5 1880 9400 21.78
HSUPA Subtest5 1907.6 9538 21.88
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SRTC

EREA BRI

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

Mode Carrle(rivll‘r:;)uency Channel No. RF Pcz\évg:n ())utput
HSPA+ QPSK 1852.4 9262 21.2
HSPA+ QPSK 1880 9400 21.07
HSPA+ QPSK 1907.6 9538 21.26
HSPA+ 16QAM 1852.4 9262 21.2
HSPA+ 16QAM 1880 9400 21.09
HSPA+ 16QAM 1907.6 9538 21.25
2. Occupied Bandwidth
WCDMA band Il
Mode frgsurzﬁ(r:y Channel No. Bandwidt?“z:‘_lg?% HeTEy
(MHz)
Release 99 1852.4 9262 4.2
Release 99 1880 9400 4.15
Release 99 1907.6 9538 417
Mode frgc?l::(ra;zzy Channel No. Bandwidt?“z:‘_lg?% FeTE
(MHz)
HSDPA 1852.4 9262 4.14
HSDPA 1880 9400 4.15
HSDPA 1907.6 9538 4.15
Mode frgc?l::(ra;zzy Channel No. Bandwidt?h%f_lg)g% Fonas
(MHz)
HSUPA 1852.4 9262 414
HSUPA 1880 9400 417
HSUPA 1907.6 9538 417
Mode freCc?l:(relﬁE:y Channel No. Bandwidt?h%f_lg)g% Fonas
(MHz)
HSPA+ 1852.4 9262 415
HSPA+ 1880 9400 414
HSPA+ 1907.6 9538 4.15
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SRTC

T e m i o ee e |l e

EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

WCDMA band Il
Test Mode: Release 99

Spectrum

T " spectronmBa C:3 [ spectrum " spectrom@a | C:3
Ref Level 3565 dibm  Offset 565 cb & RBW 50 ke Ref Level 3565 dibm  Offset 565 cb & RBW 50 ke
f arn 400k SWT 378 us @ VBW 200 kHz  Mode Auto FFT f= At 4008 SWT 37.9us @ VOW 200 kHz  Mode Auto FFT
SGL Count_100/100 SGL Count_100/100
[@17% Hax [@17% Hax
mif] -a2.29 dim| mif] -38.75 dBm|
30 din 1.0574000 GHz| 30 din 10750000 GHz|
Oce B 4. 106816200 MHz| Oce B 4.153400068 MHz|
20 die 20 ditm
1 s ST (S EL LN - 55 prve Al oo padt P blonl N iy
T T .
A K F ;
a - a =
| ‘]I Y
| |
10 . -10 : |
[ \ [ |
= ! — o . !
,., I T
by A Wy u
30 AR - 4 \V' L WY TV 5 . a0 Al U“‘n"
el o o X L n,
¥ K L J
i b gl WY A s
o]
50 50
40 40
F 10524 GH t .0 Mz F 1,00 GH.
CF 1,852 G"Z 6“12! gnﬂnlUﬂH CF 1,80 GHz

691 ]:l!

Span 10.0 Mz

Channel 9262

Channel 9400

Ref Level 35.65 dim  Offset 565 ¢80 & RBW 50 kM

b At 4008 SWT  37.9us @ VOW 200 kM Made Auto FET
SGL Count 1007100
@ 1P% Max
Mif1] -9 76 dRm|
30 din 19026000 GHz]
e bw 4167072640 Mz
20
10d PREEITE, eV S IV U
i =
¥ 5
o I

o
=

lJr ILII A
Iy |
T [ .

F 10076 GH. t
1 19“56"2 6“12!

Span 10.0 Mz

Channel 9538

Test Mode: HSDPA

[ spectrum = a o
Ref Level 3565 dibm  Offset 565 cb & RBW 50 ke
b At 40ch SWT  37.9us @ VDBW 200 kH:  Modo Auta FET
SGL Count 100/100
(@ 1F% Max
CITE] -34.75 dBm|
30 di 10474000 GHz
Oce By 1.130929008 MHz
20 die
10 - P et S RN E
0 i T
{ \
/ 'I
-0 ll’ H
I |
20
H ",
an - — in
& N P
[ AR o e ™
40
S0
60
¥ 10574 GH bt ETY 0 Mz
CF 1,852 G"Z 691 pts an 10,0 M

Spectrum
=

[@1F tax

Ref Level 1565 dibm
Aty 40

o SWT

SGL Count 100/100

Offset 565 cb & RBW 50 khz

ITEps @ VBW 200 kH:  Modoe Auto FET

30 din

[ITER] -37.06 dBm|

LOTSO000 GHE|

Oce Bw 4.153400068 MHz|

20

-3n

-40

A;M\.r."‘- " ;\.‘_Ih_/u

e Liadl, M

-50

-40

CF 1,80 GHz
—_—

Span 10.0 Mz

691 ]:l!

Channel 9262

Channel 9400
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SRTC

T e m i o ee e |l e

No.: SRTC2022-9004(F)-22070502(B)
EREABENPCE NP

Ref Level 3565 dibm  Offset 565 0B & RBW 50 khx
= AL 40 o SWT AT o us @ VBW 200 kHz Mode Auto FFT
SGL Count 100,100
[@ 17 Max
M) -39.09 dRm|
a0 1.9026000 GHzl
Oce Bw 4 A5T400068 MHz|
20 ditm
i _\}J”\‘n T ] -
o - ‘LI
¥ W
-10 I I
T T
| |
20 f T
n Fa
- - r\‘bl v I U"
T S P "\ a -
50
40
CF 1.9076 G:R LI! pts aun 10,0 MHz
Channel 9538

Test Mode: HSUPA

Ref Level 35.65 dim  Offset 565 ¢80 & RBW 50 kM Ref Level 35.65 dim  Offset 565 ¢80 & RBW 50 kM
f= ALt 400h SWT 37.9us & VBW 200 kMz  Mode Auto FFT f= ALt 400h SWT 37.9us & VBW 200 kHz  Mode Auto FFT
SGL Count 100100 SGL Count 100100
@17 Max @17 Max
I 551 dnm I 600 dnm
30 dim 10474000 GHz| 30 dim 10750000 GHz|
Oce By 4.190929000 MHz e B 4.167072648 MHz
E E
d Prbac At Al AR d L " it I
10 ] A Yl 10 o %
I i ] i
J LY ° 1 ]
P \ i i
10 | -0 - -
T T ] T
{ | f \
20 “}'ﬁ II 'I i 20 |! T
FATY a N
. . udl .| PSS S - LT A¥A
b o7 Py i Ty b A v
P AT ¥ g A M s,
40 40
S0 S0
60 60
T L0524 GH 91 i Span 10,0 Wit F 1,00 GH 91 i Span 10,0 Wit
CF 1,852 GF'R ﬁ_l‘}i an 10,0 MHz CF 1.86 R" ﬁ_l‘}i an 10,0 MHz

Channel 9262

Ref Level 3565 dibm  Offset 565 cb & RBW 50 ke
AL 40 o SWT AT o us @ VBW 200 kHz Mode Auto FFT

Channel 9400

SGL Count_100/100
[@1F tax

[ITER] -37.03 dBm|
a0 10026000 GHz|
Oce Bw

4. 167072648 MHz|
20 ditn

= T
r.\I IrJ 1lll
]

; i
T Y I VA

Lo

691 pits

an 10,0 MHz
— h

IF 10076 GH.
1 19‘!56"!

Channel 9538

Test Mode: HSPA+
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-

EREABENR AR

No.: SRTC2022-9004(F)-22070502(B)

40 0B BWT
00/100

379 us = VBW 200 kHz  Mode Aut

o FFT

L

50 di

CF 1,0076 GHz
ALEEEIITARS

601 pts

s’.aﬂ. 10,0 MHz
o

o) o)
o 0 dibm  Offset 14.40 0B = RDW 50 kHz ! 4 [sot 14,40 9B s RDBW 50 kHz
fo Att 40 b SWT 37.9 s = VBW 200 kM2  Mode Auto FET f= ALt SWT 7.9 s = VBW 200 kHz  Mode Auto FFT
SGL ¢ 100710 561 100710
@17 ¢ (@17
40 dBs 40 dBs
30 des 30 des
20 dis 20 dis
10 diis — 10 diis - 1A
b £
) dbm A ) dbm
/ [ |
-10 dit II -10 ds i e
0 dis I. 0 dis l -
ry 4 ™
-20 i m—. B a0 |
0.2 . YT vy =
din | 40 |
-50 di 1 -50 di 1
CF 10524 GHz 601 pts Span 10,0 MHz CF 1,00 GHE 601 pts Span 10,0 MHz |
SRR RS s e LR LI AR — e LR LI AR
o o
(=]
O dibm  Offset 14.40 dB = RBW 50 kMz

Channel 9538

3. Emission Bandwidth

WCDMA band I

Mode frgc?l:zﬁ::y Channel No. BT (ol\;|-_|22€;dBc el
(MHz)
Release 99 1852.4 9262 4.70
Release 99 1880 9400 4.69
Release 99 1907.6 9538 472
Mode frgc?ljz(:::y Channel No. BT (ol\;|-_|22€;dBc el
(MHZz)
HSDPA 1852.4 9262 4.69
HSDPA 1880 9400 472
HSDPA 1907.6 9538 4.69
Mode frgc?ljz(:::y Channel No. BT (ol\;|-_|22€;dBc el
(MHz)
HSUPA 1852.4 9262 4.70
HSUPA 1880 9400 472
HSUPA 1907.6 9538 4.72
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SRTC

T e m i o ee e |l e

EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

Carrier
frequency
(MHZz)

Mode

Channel No.

Bandwidth of -26dBc Power
(MHz)

HSPA+ 1852.4

9262

4.67

HSPA+ 1880

9400

4.70

HSPA+ 1907.6

9538

4.72

WCDMA band Il
Test Mode: Release 99

Ref Level 35.65 dim  Offset 565 ¢80 & RBW 50 kM Ref Level 35.65 dim  Offset 565 ¢80 & RBW 50 kM
f= ALt 40dh SWT 37.5us @ VBW 200 kkz  Mode Auto FFT f= ALt 40dh SWT 37.5us @ VBW 200 kkz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17 Man (@175 Max
LITE] 13,93 dBm| LITE] 1+.94 dom|
0 18523710 CHz| = LATIGIE0 GH|
k e .00 e k e .00 i)
ks B 4.703000000 MHz| #a.gom 3 B 4.6E000000 M|
. o TS, T L 99,4 . " RPOALE Lot L (P 400,49
A 3 Y -
a r‘r a ||" .
-10 I; - -10 +
\
| 1 |
20 - (\J T A - N Fall
an it aiand” Wy kAl s a0 - .
20 = P B
T e L P
=50 50
-0 -0
CF 10524 Giiz 691 pis CF 1,00 GHz 691 pis
Marker Marker
Typo | Ret | Tre | Stimalus 1 | Function | Function Rosuit Typo | Ret | Tre Stimalus Response Function Function Result
i w1 1Ay 1852371 GHz | 13.93 dBm | ndB down 4703 MHz M1 1.879696 GHz | 14.94 dBm | ndB down 3.609 MHZ
1 | 1.850056 GHz | -11.78 dém nde 26.00 d8 1 1 1.ET765G GHz | -10.41 dBm nde 26.00 d8
T2 1 1.854759 GHz -11.51 dBm Q factor 3938 T2 1 1.832344 GHz -10.4% dBm Q factor 4D0.9
Ruf Luvel 35.65 dim  Offset 505 G0 = ROW 50 khz
f= ALt 40dh SWT 37.5us @ VBW 200 kkz  Mode Auto FFT
SGL Count 100/100
(@175 Max
mMif1] 130,64 dBm)|
0 10072380 CHz|
. e .00 e
20 din T Br 4.710000000 MHz|
a X fn . 014,
$5 AL e Pon_p GHlAR D 4014,
[ £ e
10 L -
i '.
20 =
R, i
-30 ALY 10
M V 1y
PV ke i .1\._“| AR
v
=50
-0
GF 1.0076 GHz 691 pis
Marker
Typo | Ret | Tre | Stimulus 1 | Function | Function Rosuit
T T ay 1.907238 GHz | 13.64 ¢Bm | ndB down 3.718 Mnz
1 | 1.908227 GHz | -12.93 daém nde 26.00 d8
T2 1 1.909%44 GHz -11.53 dBm Q factor 4D4.3

Channel 9538

Test Mode: HSDPA

Ref Level 1565 dbm  Offset 5.65 ch & ROW 50 khz Ref Level 1565 dbm  Offset 5.65 ch & ROW 50 khz
be ate 4008 SWT  37.0us & VBW 200 kHz  Modo Auto FET be ate 4008 SWT  37.8us @ VBW 200 kM Mode Auto FET
SGL Count 100,100 SGL Count 100,100
[@17% Max [@17% Max
o Mif1] o Mil1] 12,28 ditm|
20 2 20 18815200 CHz|
i ety 26.00 di| k ety 26.00 di|
=0 B 4_6E9000000 MHz =0 By 4718000000 MHz
" Qipctpe a94.4) e o A2 fACLOY. 39,4
10 —h o] ™ 10 — iy = oW
A " .9
o ‘1" o f T
-10 ¥ ¥ 10 + ¥
/ | | I
-20 e T T -20 e T T
i Y ol R A WA p
R s i e o g S —
40 40
50 50
-0 -0
CF 10524 Giiz 691 pis Span 10,0 Miiz | TF L0 GHz 691 pis Span z |
Marker Marker
Typo | Ret | Tre | Stimulus |__mosponse | Function | Function Rosuit Typo | Ret | Tre | Stimaslus | Responsa | Function | Function Rosuit
T T ay 1851445 GHE | 12.62 gBm | ndB down 3,609 Mnz T 1) 1.88152 GHz | 12.20 dBm | ndb down 4,718 MRz
1 | 1.850056 GHz | -12.68 dém nde 26.00 d8 1 1 1877641 GHz | -13.79 dém nde 26.00 d8
T2 1 1.854744 GHZ -13.39 dBm Q factor 394.9 T2 1 1.832359 GHz -13.05 dBm Q factor 398.8

Channel 9262

Channel 9400
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SRTC

T e m i o ee e |l e

EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

[ spectrum = a o
Ref Level 3565 dibm  Offset 565 cb & RBW 50 ke
be At 4008 SWT  37.5us @ VBW 200 kH:  Mode Auto FFT
SGL Count 100/100
(@ 1Fs Max
P L] 19,27 dim|
20 18067030 GHz
R ndi 26.00 de)
*e: A B 4.6HI000000 MH:|
-~ ¥ o q factgr 06|
10 — —
5 p
/ i
10 i .
-20 di I'I !l
AN 1
.
e T T4
LA oY ull TR NP
=50
&0
CF 19076 Giiz 691 pis Span 10,0 Miiz |
Marker
| _Typo | Ret | Tre | Stimalus | mosponse | Function | Function Rosuit
T O 11 1.906703 Gz | 1 B down | 3609 Mz
T1] [ 1.505256 GHz | ndé. 26.00 d&
Tz i 1.909944 GHz -12.60 dBm q factor 405,56

Channel 9538

Test Mode: HSUPA

[‘spactrum o [‘spactrum o
Rof Lovel 3565 dim  Offset 565 60 = BOW 50 kb Rof Lovel 3565 dim  Offset 565 00 = HOW 50
b At 400 SWT  37.5us @ VBW 200 kkz  Mode Auto FFT b At 4008 SWT  37.5us @ VBW 200 kkz  Mode suto FET
SGL Count 100/100 Count 100/100
i Man (@175 Max
CHE] i EETEY) 12.47
0 16514880 GHz| = 1.8815200 GHz|
ndi .00 e ndi 600 e
20 de B 4.703000000 MH.| 20 de o 4.710000000 MH:|
0 factgr 29:.7] Q tac a90.0)
0 dp ad anglactgn 30 10 dp e petal o e
o~ o
. {
a a
/ T \
10 f - 10 -
- 5 .( - f ,1
|
<0 Jll = o T T
AV LY T 1,
- At o ot 30 - B
Jﬂ'ﬂ--.*‘\.\,/»\»-r = L AcernPim fatinensa™ Rl SV Y
-0 40 d
=50 =50
&0 &0
CF 10524 Giiz 691 pis Span 10.0 Mz | CF 1,00 GHz 691 pis
Marker Marker
| _Typo | Ret | Tre | Stimulus | Response | Function | Function Rosuit | _Typo | Ret | Tre | Stimaslus 1 | Function | Function Rosuit
| T T 1.851488 GHz 12.81 dBm | ndB down | 4.703 MHz T T 188152 GHz | 12.47 dBm | ndB down | 4,718 MHz
T1] [ 1.850056 GHz | -13.10 dam ndé. 26.00 da T1] 1 1.877641 GHz | -13.15 dam ndé. 26.00 da
Tz i 1.854759 GHz -13.33 dam q factor 3937 T2 i 1.882359 GHz -13.01 dBm q factor 396.8

Channel 9262

Channel 9400

Spectrum

- Spectrum@. oL )

=)

Ref Level 3565 dibm  Offset 565 cb & RBW 50 ke
Aty 40 db

ke SWT 379 us @ VOW 200 kH:  Mode Auto FET
SGL Count 100/100
(@ 1Fs Max
= ] |
20 1.8087720 GHz
R ndi 2600 da)
=0 Lo 4.7 18000000 MHz|
A q jtor 404,10}
10 - -
o
7
10 f ‘g]_'
-20 dik # \
A W
Ay A
a0 f
RN Vol
N N | LPRLEY: A
=50
691 pis Span 10,0 Miiz |
Marker
| _Typo | Ret | Tre | Stimulus | mosponse | Function | Function Rosuit
T N 1] 1.908773 GRz | 12,26 dBm | ndB down | 2718 Mz
T1] [ 1.505241 GHz | -13.29 dam ndé. 26.00 d&
Tz i 1.909959 GHz - 14,10 dBm q factor 404.6

Channel 9538
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SRTC

T e m i o ee e |l e

EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

Test Mode: HSPA+

[ spectrum Lo [ spectrum G-
Rof Level 44,40 dim  Offsel 19.40 9B w RBW 50 bHs Rof Level 44,40 dim  Offsel 19.40 9B w RBW 50 bHs
b At 4008 SWT 379 s @ VBW 200 kM2 Mode auto FET b At 400 SWT 379 s e VBW 200 Mz Mode Auto FET
SGL Count 100/100 SGL Count 100/100
[@ 17 Man (@175 Max
e Ml 14,34 dnm| e Ml 12.50 dBm|
1.6514300 CHz| 1.6794500 GHz|
o ndi .00 e i ndi 2600 e
B 4.674000000 MHz| B 4.703000000 MHz|
20 di Q factor 296.1 20 di Q factor 99,5
¥ F
L . L 3
1 g T o Pk T ]
L
. ~ . 7 T
d LS B - X
-i8 —r‘- \ 10 - \I
" . o !
" | TS, * o) T
e U u 1Y . A bl V.
3 - 30
Pl ! iy e T ST B AR A
40 diin ~40 i
50 d -50 di
lcr 10574 iz 631 pits [oF_ Lo Ghiz 691 pis Span 10,0 Miiz |
Marker Marker
Typa | Rof | Tre Stimulus Rusponse Function Typo | Ret | Tre | Stimalus | Responsa | Function | Function Rosuit
M1 1Ay 185143 GMz | 14.34 dBm | ndb down | 4674 MK M1 1Ay 187645 GHz | 12.50 dBm | ndb down | 4703 MHz
1 | 1.85007 GHz | -11.61 daém nde 26.00 d& 1 | 1.877656 GHz | -13.48 dam ndé. 26.00 d8
T2 1 1.854744 GHZ -11.35 dBm Q factor 3961 Tz 1 1.832359 GHz -12.88 dBm Q factor 3996

Channel 9262

Channel 9400

[ spectrum G-
Rof Level 44,40 dim  Offsel 19.40 9B w RBW 50 bHs
b At 4008 SWT 379 s @ VBW 200 kM2 Mode auto FET
SGL Count 100,100
(@175 Max
a0 e 12,536 dim|
10073680 CHz|
o ndi .00 e
B 4.710000000 MH:|
20 di Q factor 404.)
+ A
o T Bl
5
o v
T \
| \
-10 £ =
& f 1
M 1
= Y LA ’
P SR T N Whmri,
-0
-50 di
CF 1.9076 GHz 631 pts
Marker
Typo | Ret | Tre | Stimulus | Function | Function Rosuit
- I 1.907368 GHz | 12,36 dBm | ndB down | 3.718 Mnz
1 | 1905241 GHz | -13.86 dBém nde 26.00 d8
T2 1 1.909959 GHz -14.64 dBm Q factor 4D4.3

Channel 9538

4. Spurious Emissions at antenna terminal
WCDMA band I
Test Mode: Release 99

601 pts Stop 1.0 GHz
—

Ruf Lavel 0.00 d8m  Offsut 565 db = RBW 100 bz Rof Laval 30,00 dbm  Offset 565 db = ROW 1 Mz
b 2008 @ SWT 100 ms  VBW J00kH:  Mode Auto Sweep b At 500 @ SWT 100 ms @ VBW IMHZ  Mode Auto Swoep

SGL Count 20,20 SGL Count 20,20

(@17 Max (@17 Max

10 di 20 di

01 -1

20 10

aod i

40 d -10

o3 -
s -20
60 die -0
wr w4 - 2z
" 'Y ok 4 Ll - et waduia - . - N T I Y ey oy

LEF L e e e o ey e e L gy ot

a0 di s0d

80 &0

Start 90,0 Mz
e

0 a it Ll 0. H
 Stort 1 H: S91pes top 20.0 GHz

Channel 9262 30MHz~1GHz(dBm)

Channel 9262 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.
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EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

Test Mode: HSDPA

Ref Level 0.00 dém Offset 565 db & RBW 100 kM2 Ref Level 30 00 dibm Offset 65 db & RBW 1 Ma:
= ALt 20 dBb - SWT 100 ms & VOW 300 kHz Mode Auto Sweep = ALt 15 o - SWT 100 ms & VOBW I MHZ  Mode Auto Swesp
SGL Count 20/20 SGL Count 20/20
| T | T
10 I 20
01 -13.000 d@ny
20 10
%0 °
-] -10
01 -13.000 d8nr
-50 df -20
-60 din -i0
_ N N & ” ey e - s AL A el
R s Sl T Ty N Ty e e ; i . i aetiafe " = =
-80 di 50 df
80 -60
Htart 30.0 MHz 691 pts it 1.0 GHz Htart 1.0 GHr 691 pts Stop 20.0 GHz
Channel 9262 30MHz~1GHz(dBm) Channel 9262 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.

Test Mode: HSUPA

[Specnm | ) (%) [Spccum | M) (®]
Ref Level 0.00 dBm Offset £.65 db & RBW 100 kM2 Ref Level 30.00 dibm Offset 65 b = ROW 1 Mz

f= Att 20 dib = SWT 100 ms & VOW 300 kM2 Mode Auto Sweep = ALt 35 o - SWT 100 ms & VBW 3 MHZ  Mode Auto Swesp

SGL Count 20/20 SGL Count 20,20

[@ 175 [@ 17 Max

~10 df I 20di

01 -13.000 d8nr

20 10

e -

40 df -10

1 000 dsn

S0 20

-60 din -30

70,00 ; sl P e B i T Tl ot A I
B TR R RS R Y TE LR R DA PRI O T T e

-80 di 50 di

80 -60

Start 30.0 MHz 691 pts Stop 1.0 GHz Start 1.0 GHz 691 pts Stop 20.0 GHz
pe——— — ﬁ - — W

Channel 9262 30MHz~1GHz(dBm) Channel 9262 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.

5. Band Edges Compliance
WCDMA band Il
Test Mode: Release 99

[ spectrum ] (o
Rof Lavel 20.00 dim  OFSat 19,50 08 = RBW 100 1
b At 30 G - SWT Sms w VBW 300 Kz Mode Auto FET
SGL Count 100,100
@ 1av AvgPnr
M) -23.53 dBm|
10500000 GHz
10 di
a -
A\
1w ,-"r 4
f \
s |
\
30 A
40 it e —
st am——
60 B
<70
CF 1,05 GHz 601 pts an 10,0 Mz
s — h

[‘spectrum
Rt Lovel
f= Att

SGL Count

@12 AvgPwr

] o)
v
20.00 dim Offset 14.40 dB & RBW 100 khr
30 G - SWT
100,100

Sems e VBW 300 bz  Mode suta FFT

10 di

mif1] 23,00 dBm|

19100000 GH

—
!
/

aifan

|
40

ko

40 dil

50 die

60

70

CF 1.91 GHz
e ——

691 pts

mﬂn 10.0 MHz

Channel 9538
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No.: SRTC2022-9004(F)-22070502(B)
EREARENPCENSRO FCC ID: APYHRO00318
Test Mode: HSDPA

[specrum ] o [specrum ] o
Ref Level 20,00 dbm  OWSSt 19,40 08 = RBW 100 112 Ref Level 20,00 dbm  OWSSt 19,40 08 = RBW 100 112
b an 20 0 @ SWT Sms w VBW 300 Kz Made Auto FET b an 20 0 @ SWT Sms w VBW 300 bz Made Auto FET
SGL Count 1007100 SGL Count 1007100
| T | T
Mif1] 2353 dium)| M) 23,00 dRm)
10500000 GHz| 19100000 GHr|
10 10
T~ At
a a -
f \‘\ / Y
-10 .|[ b - A
20 ! \ 40
II
Oy b s
<30 o ¥ Jso *
T—= Y

40 s s 40 s S

St —— 50 dp — =
608 40 b

<70 <70

CF 1,05 GHz 551 pis Span 10,0 Wiz CF 101 GHz 551 pis Span 10.0 Mz
—— ———

Channel 9262 Channel 9538

Test Mode: HSUPA

[‘spectrum o [specrum ) o
Rof Lavel 20.00 dim  OFSat 19,50 08 = RBW 100 1 Rof Lavel 20.00 dim  OFSat 19,50 98 = RBW 100 1
b At 30 G - SWT Sms w VBW 300 bz Made Auto FET b At 30 G - SWT Sms w VBW 300 Kz Made Auto FET
SGL Count 100100 SGL Count 100100
o= mgrmr [o1av Avgrwr
M) -23.53 dBm)| Mafi] 23,009 dBm)|
10500000 GHz 1.9100000 GHz]
10 di 10 di
P e E e S A1
a - - .
/ b i \l
g \ i
i \ ?’ \
| \ |
5068 | . LA
\ 1
\
a0 2 o T
o — N
40 do s 40 dis S
St —— s0d —
608 60 B
<70 <70
CF 1.05 GHz 551 pis Span 10,0 Wiz CF 191 GHiz 551 pis Span 10.0 Mz
—— ———
[specrum ] o [specrum ] o
Rt Lavel 20.00 dim  OFSat 19,50 08 = RBW 100 11 Rt Lavel 20.00 dim  OFSat 19,90 08 = RBW 100 11
I At 20 0 @ SWT Sms w VBW 300 Kz Made Auto FET I At 20 0 @ SWT Sms w VBW 300 kHz  Made Auto FET
SGL Count 100/100 SGL Count 100/100
| T [@1av Avgrwr
M) 2353 dim)| M) 23,00 dim|
10500000 GHz| 19100000 GHr|
10 10
T~ At
o o .
f 3 / Y
a0 L A g A
l|r § H
20 ! 1 40
II
Al b L
-30 dis 7 J!so *
T—I= %
40 do s 40 dis S
s = 50 db G
608 60 B
<70 <70
CF 1.05 GHz 551 pis Span 10,0 Wiz CF 191 GHiz 551 pis Span 10.0 Mz
—— ———

Channel 9262

Channel 9538
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No.: SRTC2022-9004(F)-22070502(B)

FCC ID: APYHRO00318

6. Frequency Stability

WCDMA band Il
Mode Temperatur Test Result (ppm)@NV
e(°C) Channel 9262 Channel 9400 Channel 9538
Release 99 -10 -0.030 0.090 -0.060
Release 99 -0 0.040 0.020 -0.040
Release 99 +10 0.060 0.070 -0.080
Release 99 +30 0.090 0.050 -0.070
Release 99 +40 0.080 -0.060 -0.090
Release 99 +55 -0.020 -0.040 -0.070
Test Result (ppm)@NT
Name Voltage Channel 9262 Channel 9400 Channel 9538
Release 99 LV 0.030 0.050 0.030
Release 99 HV 0.060 0.040 0.030
Vode Temperatur Test Result (ppm)@NV
e(°C) Channel 9262 Channel 9400 Channel 9538
HSDPA -10 0.070 0.050 0.080
HSDPA -0 0.060 0.050 0.010
HSDPA +10 -0.020 -0.010 -0.070
HSDPA +30 0.040 0.080 -0.020
HSDPA +40 0.060 -0.050 -0.010
HSDPA +55 -0.030 -0.060 -0.020
Test Result (ppm)@NT
Name Voltage
Channel 9262 Channel 9400 Channel 9538
HSDPA LV 0.010 -0.060 0.030
HSDPA HV 0.090 -0.010 0.040
Vode Temperatur Test Result (ppm)@NV
e(°C) Channel 9262 Channel 9400 Channel 9538
HSUPA -10 -0.090 0.010 0.090
HSUPA -0 -0.050 0.030 0.050
HSUPA +10 -0.008 0.030 -0.030
HSUPA +30 -0.000 -0.020 -0.040
HSUPA +40 -0.080 -0.070 -0.020
HSUPA +55 -0.040 -0.030 -0.010
Mode Test Result (ppm)@NT
Voltage
Channel 9262 Channel 9400 Channel 9538
HSUPA LV -0.090 0.080 -0.010
HSUPA HV -0.040 0.040 0.020
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No.: SRTC2022-9004(F)-22070502(B)
EREABENPCE NP

FCC ID: APYHRO00318
7. Peak-Average Ratio
WCDMA band I

Test Mode: Release 99

Ref Lovel 30,00 divn  Offset 565 @8 Ref Lovel 30.00 diim  Offset 5.65 8
At 40 g8 AQT 1.6 ms & RBW 5 MMz At 40 g8 AQT 1.&éms & RBW 5 MMz
SGL Count 30,30 SGL Count 30,30
I.]'id Clrw
;\:H-'.- i
a.1 a.1
8 2 , 2
%
\ \
Q. Q.
A s A S
\ 4
1E 1E
1' Bt 1|| 4
1 = i
1E |1 1E I]
1E: 1E: I i
A | A
% | %
EF 1.8524 GHz wan Pyer + 20.00 dB EF 1.88 CHz wan Pyer + 20.00 dB
k ¥ i Function Somples: 100000 £ ¥ i Function Somples: 100000
| Mean | Peak | crest | w8 | 190 | 0% | o019 | i Mean | Peak | crest | w08 | 190 | o.a% | o010 |
Trace 1 22.34 dBm 25,36 dBm 3.02 dB 1.5% dB 2.41 dB 2.75 dB 2.96 dB Trace 1 22.17 dBm 25,61 dBm 344 dB 1.65 dB 2.67 dB 3.13 dB 3.33 dB

Channel 9262

Channel 9400

Ref Lovel 30,00 dbm  Offsatl 565 d8

Att 40 d& AQT 1.&6ms & RBW 5 MMz

SGL Count 30,/30
[#rss o
0.1

N\ -~
oo \ I
|

1E: || T

1E ll

EF 1.9076 GHz

wan Perr + 20.00 dB
A ¥ i Function Samples: 100000
| Mean |  Peok | Crest | 1o0%e | 1% | opa% | ooiwe |
Traco 1 [77.34 cBm | 75.57 dem 323 dB 162 dB 252 dB 2.93 dB 3.10 dB
Ref Lovel 30.00 dibm  Offset 565 48 Ref Lovel 30.00 dibm  Offset 565 48
Att 40d8  AQT  Lems @ RBW & Mz Att 40d8  AQT  Lems @ RBW & Mz
SGL Count 30/30 SGL Count 30/30
o755 cirw I[®355 cirw
\
% < \ <
1
[

1E T T
R \
1E ; : 1E o
3 i
]| \ 1
\ l
1E: 1E:
1 \ [ \
| §
| i
EF 1.8524 GHz wan Pyer + 20.00 dB EF 1.88 CHz wan Pyer + 20.00 dB
k ¥ i Function Somples: 100000 £ v i Function Somples: 100000
| Mean | Peak | crest | e | 190 | o9 | o019 | i Mean | Peak | crest | w8 | 190 |  o.a% | o010 |
Trace 1 20.85 dBm 25.26 dBm 4.41 dB 2.87 dB 3.25 dB 3.42 dB 436 dB Trace 1 20,67 dBm 25,60 dBm 4.93 dB 2.%0 dB 3.39 dB 3.57 dB 4.64 dB

Channel 9262

Channel 9400
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No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

Ref Lovel 30.00 dibm  Offset 565 48

[Specrum ) =]

ALt 408 AQT  l&ms & RBW 5 MMz
SGL Count 30,30

@154 Cirw

==

EF 1.9076 GHz

aan Prer + 20,00 dB

A ¥ i Function Samples: 100000
| Mean |  Peok |  Crest | 1o0%e | 1% | oa% | ooiwe |
Teace 1 [70.75 cam | 24.52 dam 3.73dB 2.60 dB 339 db 357 B 3.68 dB

Channel 9538

Test Mode: HSUPA

Ref Lovel 30.00 dim  Offset 565 @8
Ate

408 AQT  l&ms & RBW 5 MMz
SGL Count 30,30

| e

[Specrum ) =]

Ref Lovel 30,
Att 1.&6ms & RBW 5 MMz
SGL Count 30,30

| e

LY H
t
|
1E
|I N
i
1E e
1E -
3
EF 1.8524 GHz aan Pyer + 20,00 di
A ¥ i Function Samples: 100000
| Mean |  Peok | Crest | 1o0%e | 1% | pa% | ooise |
Teace 1 [70.75 cam | 74.82 dam .03 dB 2.84 dB 325 db 342 dB 362 db

0.1

oo

1E

™
1E
1E
31

F 1,88 GHz wan Pyer + 20.00 dB
! ¥ Function Samples: 100000
| crest | w8 | 190 | _0.1% | 0.019%

Traco 1 [ o 462 dB 2.0 dB 339 db 350 dB 4.00 dB

Channel 9262

Channel 9400

Ref Lovel 30.00 dibm  Offset 565 48
ate 40d8  AQT  1éms @ RBW 5 MHz
SGL Count 30/30
o755 cirw
i
0.1 >
X =
\
: !
1E t
€\ =
1E =
1E ll
‘ N
EF 19076 GHz aan Pyer + 20,00 di
A ¥ i Function Samples: 100000
| Mean |  Peok | crest | 1o0%e | 1% | pa% | ooiw |
Traca 1 [70.70 gBm | 75.52 dam 473 dB 780 dB 336 db 350 dB 4.06 dBb

Channel 9538
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S I ! IC No.: SRTC2022-9004(F)-22070502(B)

ER A FCC ID: APYHRO00318

8. Effective Radiated Power and Effective Isotropic Radiated Power
WCDMA band Il
Mode frgqaurgﬁ:;y Channel No. Colg]gvl\fred El?gélilll)?P ER'X\I/E)IRP
(MHz) (dBm)
Release 99 RMC;SZ'Zkb 1852.4 9262 2268 17.88 0.061
Release 99 RMC;SZ'Zkb 1880 9400 2261 17.81 0.060
Release 99 R'V'Cgsz'z"b 1907.6 9538 22.74 17.94 0.062
Mode frgci:gﬁ(r:y Channel No. Coggvldg:ed EI?(I:éiI)?P ER?ﬁ)IRP
(MHz) (dBm)
HSDPA Subtest1 1852.4 9262 21.7 16.90 0.049
HSDPA Subtest1 1880 9400 21.59 16.79 0.048
HSDPA Subtest1 1907.6 9538 21.75 16.95 0.050
HSDPA Subtest2 1852.4 9262 21.67 16.87 0.049
HSDPA Subtest2 1880 9400 21.6 16.80 0.048
HSDPA Subtest2 1907.6 9538 21.74 16.94 0.049
HSDPA Subtest3 1852.4 9262 21.2 16.40 0.044
HSDPA Subtest3 1880 9400 21.11 16.31 0.043
HSDPA Subtest3 1907.6 9538 21.26 16.46 0.044
HSDPA Subtest4 1852.4 9262 21.15 16.35 0.043
HSDPA Subtest4 1880 9400 21.12 16.32 0.043
HSDPA Subtest4 1907.6 9538 21.28 16.48 0.044
The State Radio_monitoring_center Testing Center (SRTC) Page number: 33 of 50
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S I ! IC No.: SRTC2022-9004(F)-22070502(B)

e T, FCC ID: APYHRO00318

Mode frg(?urz(;(r:y Channel No. Coglgxgted ET;;ELI)?P ERIX\E)IRP
(MHz) (dBm)
HSUPA Subtest1 1852.4 9262 21.67 16.87 0.049
HSUPA Subtest1 1880 9400 21.45 16.65 0.046
HSUPA Subtest1 1907.6 9538 21.83 17.03 0.050
HSUPA Subtest2 1852.4 9262 19.62 14.82 0.030
HSUPA Subtest2 1880 9400 19.53 14.73 0.030
HSUPA Subtest2 1907.6 9538 19.61 14.81 0.030
HSUPA Subtest3 1852.4 9262 20.67 15.87 0.039
HSUPA Subtest3 1880 9400 20.44 15.64 0.037
HSUPA Subtest3 1907.6 9538 20.73 15.93 0.039
HSUPA Subtest4 1852.4 9262 19.52 14.72 0.030
HSUPA Subtest4 1880 9400 19.67 14.87 0.031
HSUPA Subtest4 1907.6 9538 19.84 15.04 0.032
HSUPA Subtests 1852.4 9262 21.53 16.73 0.047
HSUPA Subtest5 1880 9400 21.78 16.98 0.050
HSUPA Subtestb 1907.6 9538 21.88 17.08 0.051
Mode frg(?urz(;(r:y Channel No. Coglgxgted El?(l;élﬂl)?P ERI?\;\I/E)IRP
(MHz) (dBm)
HSPA+ QPSK 1852.4 9262 21.2 16.40 0.044
HSPA+ QPSK 1880 9400 21.07 16.27 0.042
HSPA+ QPSK 1907.6 9538 21.26 16.46 0.044
HSPA+ 16QAM 1852.4 9262 21.2 16.40 0.044
HSPA+ 16QAM 1880 9400 21.09 16.29 0.043
HSPA+ 16QAM 1907.6 9538 21.25 16.45 0.044
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No.: SRTC2022-9004(F)-22070502(B)

FCC ID: APYHRO00318

WCDMA band V

1. RF Power Output

WCDMA band V
Mode Carrle(riv]l‘r:g)uency Channel No. RF P?\c/jvg:n ?utput
Release 99 RMC,12.2kbps 826.4 4132 23.28
Release 99 RMC,12.2kbps 836.6 4183 23.45
Release 99 RMC,12.2kbps 846.6 4233 23.59
Mode Carrle(riv]l‘r:g)uency Channel No. RF P?\c/jvg:n ?utput
HSDPA Subtest1 826.4 4132 22.29
HSDPA Subtest1 836.6 4183 22.46
HSDPA Subtest1 846.6 4233 22.61
HSDPA Subtest2 826.4 4132 22.32
HSDPA Subtest2 836.6 4183 22.47
HSDPA Subtest2 846.6 4233 22.6
HSDPA Subtest3 826.4 4132 21.79
HSDPA Subtest3 836.6 4183 21.98
HSDPA Subtest3 846.6 4233 22.08
HSDPA Subtest4 826.4 4132 21.8
HSDPA Subtest4 836.6 4183 21.94
HSDPA Subtest4 846.6 4233 22.09
Mode Carrle(rl\;l‘rHeg)uency Channel No. RF Pcz\glgrrn C))utput
HSUPA Subtest1 826.4 4132 22.20
HSUPA Subtest1 836.6 4183 22.19
HSUPA Subtest1 846.6 4233 22.20
HSUPA Subtest2 826.4 4132 20.24
HSUPA Subtest2 836.6 4183 20.20
HSUPA Subtest2 846.6 4233 20.49
HSUPA Subtest3 826.4 4132 21.03
HSUPA Subtest3 836.6 4183 21.14
HSUPA Subtest3 846.6 4233 21.36
HSUPA Subtest4 826.4 4132 20.00
HSUPA Subtest4 836.6 4183 20.47
HSUPA Subtest4 846.6 4233 20.57
HSUPA Subtest5 826.4 4132 22.13
HSUPA Subtest5 836.6 4183 22.22
HSUPA Subtest5 846.6 4233 22.31
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No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

Mode Carrle(rivll‘r:;)uency Channel No. RF Pcz\évg:n ())utput
HSPA+ QPSK 826.4 4132 22.83
HSPA+ QPSK 836.6 4183 22.84
HSPA+ QPSK 846.6 4233 22.74
HSPA+ 16QAM 826.4 4132 22.84
HSPA+ 16QAM 836.6 4183 22.84
HSPA+ 16QAM 846.6 4233 22.74
2. Occupied Bandwidth
WCDMA band V
Mode frgsurzﬁ(r:y Channel No. Bandwidt?“z:‘_lg?% HeTEy
(MHz)
Release 99 826.4 4132 4.15
Release 99 836.6 4183 412
Release 99 846.6 4233 4.1
Mode frgc?l::(ra;zzy Channel No. Bandwidt?“z:‘_lg?% FeTE
(MHz)
HSDPA 826.4 4132 4.15
HSDPA 836.6 4183 4.14
HSDPA 846.6 4233 4.1
Mode frgc?l::(ra;zzy Channel No. Bandwidt?h%f_lg)g% Fonas
(MHz)
HSUPA 826.4 4132 412
HSUPA 836.6 4183 4.14
HSUPA 846.6 4233 4.1
Mode freCc?l:(relﬁE:y Channel No. Bandwidt?h%f_lg)g% Fonas
(MHz)
HSPA+ 826.4 4132 417
HSPA+ 836.6 4183 412
HSPA+ 846.6 4233 414
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EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

WCDMA band V
Test Mode: Release 99

[‘spactrum o [‘spactrum o
Rof Lavel 35,83 dim  Offsat 503 68 = ROW 50 bz Rof Lavel 35,83 dim  Offsat 503 68 = ROW 50 bz
I At 0B SWT 37.9us @ VBW 200kH:  Modo Auta FFT I At 0B SWT 37.9us @ VBW 200 kH:  Moda Auto FET
SGL Count 100,100 SGL Count 1007100
@ 1% Max @ 1P% Max
Mif1] ~03.96 dRm| Mif1] ~25.91 dBm|
30 B 14000 MH 7| 30 B41.6000 MH x|
Oce Bw A A5T400068 Mz Oce Bw 4. 124457200 MMz
20di 20di
AN A M A AT, P O EPTT ey
| s 2 "/ WALy - w14 i "
- 5
/ 4 i A
o T o T
[ | | !
o | u - » \
[ \ f \
20 Al - 20
k) T T
T Il 7 VY
i :
0 ghensF Aoy 4V fiss I | e A / T
| = ) A e I T T
| pfmr "1 LW
40 ol 40 ol
50 50
o o
CF 6264 Miiz 601 pis an 10,0 Mz CF 836,16 Mz
—_— Solins # e

691 ]:l!

Span 10.0 Mz

Channel 4183

Channel 4132

Spectrum

L spectmmmas ol J

(=)

Ref Level 3580 dim  Offset 503 0B & RBW 50 khz

le At 40ch SWT  37.9us @ VDBW 200 kH:  Modo Auto FET
SGL Count 100/100
(@ 1F% Max
CITE] 34 aBm|
0
Gee By
20
I B s STy

o / |
.' '1

20 I{ |]| 'Lf -

04 [ \alaan,
o VU i i LA
e

S50

-0 db

CF (46.6 MHz
e

691 ]:l!

Span 10.0 Mz

Channel 4233

Test Mode: HSDPA

[‘spactrum o
Rof Level 3523 dbm  Offset 5.23 08 = ROW 50 kHz

b att 400 SWT 379 us @ VOW 200 kHz  Mode Auto FET

SGL Count 100/100

@ 1P% Max

M1l -4 88 dRm|
30 di 4314000 Mz
Oce Bw A A5TA00068 MiHz]

20

10 et M) .*"f"m"'»

. 7 N

\
[
=10 || I||
-20 ,l l:
Iy s
I
=30
AT
r_l'..f.c'“'—'L“""‘“'ULl v .m"»\.ﬁ-,k

,

40

50 di

-40

CF 826.4 MHz
——

691 ]:l!

Span 10.0 Mz

[‘spactrum
Rof Level 3523 dibm

f= ALt “0

SGL Count 100100

o SWT

=)

Offset 523 ¢80 & RBW 50 kM

7.8 us @ VBW 200 kM Mode Auto FFT

[@ 17 Max

ZIET] -a6_06 dim|

416000 Mzl

Oce Bw 4.190929000 Mz

F¥iaa) INZTPN L (TP

R L

R
" VT VY

CF A36.6 MHz
—_—

691 ]:l!

Span 10.0 Mz

Channel 4132

Channel 4183
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EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

Ref Level 35,23 dibm  Offset 523 ¢b & RBW 50 ke
be ate 4008 SWT  37.8us @ VBW 200 kM Modo Auto FET
SGL Count 100,100
[@17% Hax
mif] ~09.05 dim|
a0 6516000 M|
Oce Bw 4. 109085528 M|
0
5 S NN, Sy X8
2 Mo UE
il
a f T
/ A
o) f |
! 1\
20 ‘ ! .
W In M
-0 + o
A drdnnnf AN
a0
50 o
-0
CF (46,6 MHZ 601 pts an 10,0 Miz
—_— — ﬁ-—-—
Ref Level 3523 dbm  Offset 523 68 & RBW 50 Mz Ref Level 3523 dbm  Offset 523 68 & RBW 50 Mz
[ At 40dh SWT 37.5us @ VBW 200 kkz  Mode Auto FFT = 40dh SWT 37.5us @ VBW 200 kkz  Mode Auto FFT
SGL Count 100100 SGL Count 100100
(@17 M (@17 M
G -a6.43 dim G ~a7.58 dim
0 B, 4000 MHz| 0 B41A000 MHz|
Oce Bw 4.12445 7200 Mz Oce Bw 4.120929000 M|
20 20
Seal¥ e lntnch A P PP LN 4 e | Y]
10 10 1 T
= L E Tir LN E
F A F Y
a \ a y L
/ \ / \
Pé | [} \
10 + \ -10 1 -
/ ' |
| a .r n
4 ) A |
) p VA, A N
g i e (T F
Y W e, al A
e \ e T | T
| s WA
o i ol
50 o 50 o
-0 -0
CF 0264 MHz 691 pts an 10.0 MHz CF 8366 MHz 691 pts an 10.0 MHz
— — ﬁ-—-— —_— — ﬁ.—.—
Ref Level 35,23 dibm  Offset 523 ¢b & RBW 50 ke
be ate 4008 SWT  37.8us @ VBW 200 kM Modo Auto FET
SGL Count 100,100
[@17% Hax
mif] -09.28 dim|
a0 [ D00 M,
Oce Bw 4. 109085528 MHz|
0
10 Al foanapln s B aod, M )
T {J N .
a \
! \
f b
10 - .
' |
|| \
20 7] t
- TN Wy
y Pocr WP
,r»."“’\-"\"'ﬂ""w' " Puapaty M‘—\“"-.l'\ﬁ
lan
50 o
a0
CF (46,6 MHZ 601 pts an 10,0 Miz
—_— — ﬁ-—-—

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

Page number: 38 of 50

Vv3.0.0




-

EREABENR AR

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

Test Mode: HSPA+

| I

Offset 15

2348 = RBW 50 kMz

I7.9 s = VBW 200 kM2  Mode Auto FFT

40 0B BWT
/100

wal 4523 dibm  Offset 15

2348 = RBW 50 kMz
7.9 us = VBW 200 kHz  Mode Auto FFT

P § A y P e B An b
-(;JN..-. 'n.}-i'.; 691 pts — s’.aﬂ. 10,0 Mz .. -cdrﬁ.ﬁ m'n:r 691 pts — s’.aﬂ. 10,0 Mz ..
Channel 4132 _ Channel 4183
&l
i el
20 di: I'II':
ch 466 m'n:r 691 pts — s’.aﬂ. 10,0 Mz "
Channel 4233
3. Emission Bandwidth
WCDMA band V
Carrier .
Mode frequency Channel No. BT (ol\;|-_|22€;dBc el
(MHZz)
Release 99 826.4 4132 4.69
Release 99 836.6 4183 4.70
Release 99 846.6 4233 4.66
Carrier .
Mode frequency Channel No. BT (ol\;|-_|22€;dBc el
(MHZz)
HSDPA 826.4 4132 472
HSDPA 836.6 4183 4.69
HSDPA 846.6 4233 4.69
Carrier .
Mode frequency Channel No. BT (c)l\jn-_|22€;dBc el
(MHZz)
HSUPA 826.4 4132 4.69
HSUPA 836.6 4183 4.67
HSUPA 846.6 4233 4.67
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EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

Carrier
frequency
(MHz)

Mode

Channel No.

Bandwidth of -26dBc Power
(MHz)

HSPA+ 826.4

4132

4.72

HSPA+ 836.6

4183

4.69

HSPA+ 846.6

4233

4.72

WCDMA band V
Test Mode: Release 99

Ruf Level 3583 dbm  Offset 503 ob = RBW 50 kkx Ruf Level 3583 dbm  Offset 503 ob = RBW 50 kkx
(S 40ch BWT  37.5us @ VDBW 200 kk:  Modo Auto FFT (S 40ch SWT  37.9us @ VDBW 200 kk:  Moda Auta FET
SGL Count 100/100 SGL Count 100/100
[ 1F% Max @ 1P% Max
Mi[1] = dbm| M1[1] 15,34 dBm|
30 0 MHz| 30 i 410 MHz|
o ndi 2600 di)| o ndi 2600 di)|
RE.CRe X (it 4.609000000 MH:| 20 dbn 4 B 4.703000000 MHe|
i A NP - 6. LT . — - #1.0
o e L LT 176.1 $5 i s o A ot : 1
\ / \
a 2 1 a Ir| 1
it { \\I . 4 \1:
il [ |
20 20 -
A Y ) oy
a0, 240 Av 1 L .30 s L AV .
30, f = By =er o a AW el A
40 40
<50 <50
&0 di &0 di:
GF 0764 MHZ 631 pits Span 10.0 Mz | GF 06,6 Mz 691 pis Span 10.0 Mz |
Marker Marker
Typa | Rof | Tre | Stimulus | Response | Function | Function Result Typa | Rof | Tre Stimulus |__Rosponse | Function | Fusnction Rasult
M | 1 625,517 MHz | 15,32 dBm ndb down 3609 Mz 1 836,441 WAz | 15.34 dBm ndb down 2,703 Mz
T | 824,056 MHz -10.74 dBm ndg 26.00 dB T L 834,241 MHz -10.80 d8m nd8. 26.00 dB
T2 1 826, 744 MHZ -11.57 dBm Q factor 176.1 T2 1 B30, 944 MHZ -10.27 dBm Q factor 177.8

Channel 4132

Channel 4183

Ref Level 3583 dim  Offset 503 &8 & RBW 50 kM
f= ALt 400h SWT 37.9us & VBW 200 kMz  Mode Auto FFT
SGL Count 100,100
(@175 Max
milil 1520 dBm|
0 8468170 MHz|
k ndi 600 i)
= 1. By 4.660000000 MHz|
_— et b o] At 161.7]
o - -
! 3
] 3
10 7 ;
S5 J \
3 f 7
7 ] "R} "
i
P vt ey V.
40
=50
60 B
GF 046.6 Mz 691 pis Span 10.0 Mz |
Marker
Typa | =of | Tre | Stimulus |___mosponse | Function | Function fosult
1| 1 046,017 MMz | 15.20 dim ndb down 4.66 Mz
T1] [ B44.27 MHz -10.57 dam ndé. 26.00 da
Tz i 848,93 MHz -10.81 dBm q factor 181.7

Channel 4233
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EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

Test Mode: HSDPA

(=)

[‘spactrum o [‘spactrum
Rof Lovel 35.23 dim  Offset 523 60 = BOW 50 kb Ref Lovel 35,23 dim  Offset 523 00 w BOW 50 b
37,9 us @ VBW 200 kHz  Mode Auta FFT 37.9us @ VBW 200 kHz  Mode Auto FFT
mMif1] M1} 1376 dBum|
B35.7000 MHz|
20 ndi H6.00 dB| 20 ndi H6.00 dB|
o B 4.710000000 MHz| £ I_K.- B 4689000000 MHz|
Y AT PR AL 174.9] o » . haptor 170,
10 10 F ey
o > b, o |
f /
10 - \ -0 - ht
/ . / |
<20 <20
A T I
e P - i A 1 ]
Ry P T, =
o 4 washi P P Yo AL
40 df o s
<50 <50
631 pits
imslus SPOnSe Function Funet b T Raof | Tre imslug Function
825,267 MMz | ndB down | I 1] 635,79 WAz | B | ndb down | B9 Mz
B24,041 MHz | ndé T1) 1 B34.256 MHz | .62 dBm ndé 26.00 dB
B2B. 750 MHr ~-14 .65 dBm Q factor | T2 1 B30 Pa4 MHZ -11.31 dam Q factor 178.3
[ )i ] - [ )i ] -

Channel 4132

Channel 4183

[‘spactrum o
Rof Lovel 35,23 dbm  Offset 523 60 = RBW 50 kH:
b att 40ch SWT  37.9us @ VDW 200 kH:  Moda Auto FFT
SGL Count 100/100
@ 1P% Max
e EHE
20 ndi H6.00 dB|
B i B 4.689000000 MH:z]
108 o it R oo SHipELPE 100.5
M
o o A
10 f ‘*
- [ \
ot e/
.a0d i "
oY AP A,
| \
40 o
<50
<60
GF 046.6 Mz 631 pits
Marker
Typa | ®af | Tre ks SPONSe Function Funet b
M| 1 846,455 MHz | 13,55 dBm | ndB down |
T L B4, 256 MHz | -12.26 dBm ndg
| T2 1 B4E. Ta4 MHZ ~13.27 dBm Q factor
[ )i ] -
[‘spactrum o [‘spactrum o
Rof Lovel 35,23 dbm  Offset 523 60 = RBW 50 kH: Rof Level 3523 dbm  Offset 5.23 08 = ROW 50 kHz
b att 40ch SWT  37.9us @ VDW 200 kH:  Moda Auto FFT b att 40ch SWT  37.9us @ VDBW 200 kH:  Moda Auta FET
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1P% Max
‘ ZITEN] 12.91 aBm| ‘ e ] 14.61 dnm|
20 B25.0690 MHz, 20 H35.7170 MHz,
20 ndi H6.00 dB| 20 ndi H6.00 dB|
- B 4.689000000 MHz] - B 4.674000000 MH:z]
10 ¢ . " Qlggtar 176.0) 10 ¢ aenab ol S lEtos 170.0)
Y ' - - =
y A 1
5 : ¥ E
l,‘i -10 + \1
T <20 'I 1
M n,
B P -0l - 5y
vﬁjw\nw;uv P
<50 <50
<60 <60
| GF 0264 Mz 631 pits Span 10.0 Mz | | GF 036.6 Mz 691 pts
Marker Marker
Typa | Rof | Tre | imules |__mosponse | Function | Function Result Typa | Rof | Tre | Stimuius |__mosponse | Function | Function Result
Wi | 1 825,069 MHE | 12,91 dBm | ndB down | 3609 MHz Wi | 1 835,717 WAz | 14.91 dBm | ndb down 3.674 MRz
T | 824,056 MHz | -13.47 dBm nd8. 26.00 dB T L 834,256 MHz | -11,59 d8m ndg 26.00 dB
| T2 1 B20. 744 MHZ ~12.67 dBm Q factor 176.0 | T2 1 838,93 MHz ~-11.92 dBm Q factor 178.8
[ )i ] - [ )i ] -

Channel 4132

Channel 4183
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EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

Ref Lovel 3523 dim  Offset 523 0b = ROW 50 ko
be At 4008 SWT  37.5us @ VBW 200 kH:  Mode suto FFT
SGL Count_100/100
[@17% Max
s mili] 1435 anm|
0 46,9040 MHz|
& ndi 26,00 da)
3 T Bw 4674000000 MHz
[ naieptiampndn Ko onaster 181.2]
g T
o L
10 -
I|' \
20 7 =
S o M
.0 d -
I.\_.h,\_u»-",_r..‘/ ™A M'\.-._\
40 o
50
60
GF 046.6 Mz 691 pis Spa Mz |
Marker
| _Typo | Ret | Tre | Stimalus | Responsa | Function | Function Rosuit
| T T 846,504 MHz | 14,35 dBm | ndB down | 4,674 MHz
T1] [ B44, 250 MHz | -12.23 dam ndé. 26.00 d&
Tz i 848,93 MHz 1161 dBm q factor 181.2
[‘spactrum o [‘spactrum o
Ref Lavel 4523 dim  Offset 1523 0B w RBW 60 bhs Ref Lavel 4523 dim  Offset 1523 0B w RBW 60 bhs
b At 4008 SWT 379 s @ VBW 200 kM2 Mode auto FET b At 4008 SWT 379 s e VBW 200 Mz Mode Auto FET
SGL Count 100,100 L Count 100/100
e Man i Man
s CETEY) 1307 dam| ™ CETEN] anm|
s B26.9070 MHz| e [ 30 Mz
20 ndi 600 di| 20 el .00 di
£ B 4710000000 MH:| " B 4 600000000 Mz
20 di - g factor 175.0] 20 dik = Q factor 1784
2 b o, = SV, ST SN o posetundtrer T bt 8 M
r M [ il
° £ L] ° / \
| /
10 o Xz 15 1y X
Y - i E
| I
20 d { 20 d
N I I )
. nf n . N2 o
. 7 m, - .
AL A XU P = A
A TN b WAfib, o
- B My
50 50
CF 0264 MHz 691 pis Span 10.0 Mz CF 036.6 Miiz 631 pts Span 10,0 Mz
Marker Marker
| _Typo | Ret | Tre | Stimalus | Responsa | Function | Function Rosuit | ol | Tre Stimulus Response Function Function Result
| T T 826,907 MRz 13,87 dBm | ndB down 4,718 MHz i i 636,499 MHz | 13.66 dBm | ni down 4,669 MHz
T1] [ 824,041 MHz | ndé. 26.00 d8 71 1 834266 MHz | -12 81 dBm | ndd 26.00 da
Tz i 828,759 MHz q factor 175.3 T2 1 538044 MHz | -12.44 dBm Q factor 1784

Channel 4132

Channel 4183

Spectrum

&)

Ref Level 4523 dibm
Aty 40 db

Offset 1523 4B = ROW

50 kM2

- SWT 379 s = VBW 200 kHz  Mode Auto FET
SGL Count 100100
[@ 17 Max
b Ml 3 i)
40 L2 0 MHz|
30 d nedn 20600 di|
Bw 4. 718000000 MHz
. Q factor 179.2]
10 = AT e A a
bi 18
a
7 Y
Ty
-0 W
20 di ) l!l 1
M A
<30 di ~ llj
R L b A A,
<50
GF 046.6 Mz 631 pits Span Mz |
Marker
| _Typa | Rot | Trc | Stimuius |___Response | Function | Function Result
T O N V1 845,355 MHz | 13,99 dBm __ ndB down | 2,718 MHz
T1] | 844,241 MHz | -12.10 d8m nd8. 26.00 dB
T2 1 B48. 950 MHz ~-11.84 dBm Q factor 179.2

Channel 4233
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EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

4. Spurious Emissions at antenna terminal

WCDMA band V
Test Mode: Release 99

[Specnm | ) () [Specnm | ) (®]
Ref Level 30.00 dibm Offset £83 b e ROW 100 kM Ref Level -4,17 dbm Offset 503 dBb & RBW 1 MHz
f= Att IS 0h - SWT 100 ms & VBW 300 kH:  Mode Auto Sweep f= Att 30 di - SWT 100 ms & VBW 3 MHz  Mode Autc Sweep
SGL Count 20,20 SGL Count 20,20
[@ 175 [@ 175
10 |
20 1 -13.000 obn
=20
10 din
<30
40 db T e g Y vy T—— Attt A
A A el ey e - -
pid 1 000 - T i
S50 di
-20 din
[ &0
-30 dien +
] | 0 e
40 die
J ll 40 di
50 de f
T TPRRYPIS (NP TIRGPTN T SToRTg P o) TP [P TINT) PO TR Y] Lh--w&,.m %0
60
-100 of
Htart 30.0 MHz 2‘ pts m= 1.0 GHz Start 1.0 GHz 691 :l; slan 20.0 GHz
Channel 4132 30MHz~1GHz(dBm) Channel 4132 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.

Test Mode: HSDPA

Ref Lovel 30.00 dbm  Offset 5,23 db e RBW 100 kH: Rof Lovel 20.00 dbm  Ofset 5,20 db = RBW 1 Maz

b att I5h @ SWT 100 ms @ VOW 300 kHz  Mode Auto Sweep b att J0H @ SWT 100 ms & VOW IMH:  Mode Auta Swoep

SGL Count 20/20 SGL Count 20/20

@ 1% Max @ 1P% Max

20 10

10 a

a <10

1 3.000 dBnr
-10 20
01 -13.000 d&mr
-20 die -30 e
-0 dien | -0 din 7 il ek h e
] PR [P T G TR VY SRS W T P S oa
il : b acien

40 i 7] S0 d

- dl ) : 60 b

T s L st PRLF AN LT e R A

<60 din <70

Start 30.0 MHz 601 pts it 1.0 GHz ftart 1.0 GHz 691 pts
—_— — ﬁ — —

slag 20.0 GHz

Channel 4132 30MHz~1GHz(dBm)

Channel 4132 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.

Test Mode: HSUPA

Ref Lovel 30.00 dim  Offset 523 db e RODW 100 kHz Ref Lovel 20.00 dim ot 5.23 db = RDW 1 MHE
b ate 35 G0 e SWT 100 ms e VBW 300 kHz  Mode auto Sweep b ate I0 G e SWT 100 ms @ VBW 3 MMz Mode Auto Sweep
SGL Count 20,20 SGL Count 20,20
(@ 1F% Max T
20 10
10 din [
o dB .10 d
00D o8
10 a -20 di
1 000

-20 ditn -0 df
ke | 40 dien - — PSRN " Nk

' PP Y ST e T ETY} SRR 1S .

1 S
40 dis | | -50 di

( |
-50 db i JL 40 db
’:r:.\}‘--ww T R e B L it | AR Y
Start 0.0 MHz 691 pts Htop 1.0 GHz Start 1.0 GHz 691 pts Stop 20.0 GHz

il — ﬁ —_ — W

Channel 4132 30MHz~1GHz(dBm)

Channel 4132 1GHz~20GHz(dBm)

Note: The signal beyond the limit is the signal transmitted by EUT.
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EFRCABENRCRNPC

No.: SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

5. Band Edges Compliance
WCDMA band V

Test Mode: Release 99

[specrum ) o [specrum ) o
Ref Lavel 20,00 dbm  Oset 15.23 0B = RBW 100 bz Ref Lavel 20,00 dbm  OFset 15.23 0B = RBW 100 bz
e A 0o = SWT Sems & VBW 300 kH:  Mode Auto FET e A 0o = SWT Sms @ VBW 300 Mz Mode Auto FET
SGL Count 100100 SGL Count 100100
[@ 18y Avgrwr (@12 Avgrwr
M) ~21.69 dRm)| M) ~22.00 dRm|
24,0000 M| 49,0000 M|
10 di 10 di
[ £ it [
r Y.
/ X / \
10 dB Vi ) ifen Ay
/ | | \
ol | / .
20 db d | ;Tj - ]
1
~ / -
-30 df <30 ditn o
7~ Ay
-40 g — C 40 g e
et — B B
g 50 d = =
&0 dp -60 b
<70 <70
CF 824.0 MHz 591 pts Span 10,0 Witz CF 849.0 MHz 591 pts Span 10,0 Witz
——— ——

Channel 4132

Channel 4233

Test Mode: HSDPA

[specrum ] o [specrum ] o
Ref Level 20 00 dim Offset 1523 d8 & ROW 100 kHs Ref Level 20 00 dim Offset 1523 d8 & ROW 100 kHr
(S 0 6h = SWT Sems & VBW 300 kH:  Mode Auto FET (S 0 6h = SWT Sems & VBW 300 ki:  Mode Auto FET
SGL Count 100100 SGL Count 100,100
(@1 2vgiwr (@1 2vgiwr
Mif1] 21.69 dium| Mif1] 2200 dium|
024.0000 Mz #49.0000 MHz
10 10
a llr( 7 A a i
I
\ / \
-10 - A ! o, .I
/ 1 \
20 A I:l "
o \ 4
-30 e %30 diin :
7~ Ay
-40 g — C 40 g e
T T
=Sk -50 di - =
60 b 60 b
<70 <70
CF 824.0 MHz 591 pts Span 10,0 Witz CF 849.0 MHz 591 pts Span 10,0 Witz
——— ——
[specrum ) o [specrum ) o
Ref Lavel 20,00 dbm  Oset 15.23 0B = RBW 100 bz Ref Lavel 20,00 dbm  OFset 15.23 0B = RBW 100 bz
e A 0o = SWT Sems & VBW 300 kH:  Mode Auto FET e A 0o = SWT Sems & VBW 300 kiz  Made Auto FET
SGL Count 100100 SGL Count 100100
[@ 18y Avgrwr (@12 Avgrwr
M) ~21.69 dRm)| M) ~22.00 dRm|
24,0000 M| 49,0000 M|
10 di 10 di
[ - it [
r Y.
/ X / \
10 dB Vi ) ifen Ay
/ | | \
ol | / .
20 db d A ;T, - ]
1
o / e
-30 df <30 ditn o
7~ Ay
-40 g — = 40 g e
e = T
=Sk -50 di - =
60 b 60 b
70 <70
CF 824.0 MHz 591 pts Span 10,0 Witz CF 849.0 MHz 591 pts Span 10,0 Witz
——— ——

Channel 4132

Channel 4233
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No.: SRTC2022-9004(F)-22070502(B)

FCC ID: APYHRO00318

=]

=]

60 dibn—>-

70 dim—t-

CF 54,0 MHz
SR

601 pts

- Span 10.0 Miiz

60 dibn—>-

70 dim—t-

CF 540.0 MHz

601 pts

- Span 10.0 Miiz

Channel 4132

Channel 4233

6. Frequency Stability

WCDMA band V
Mode | Temperatur Test Result (ppm)@NV
e(°C) Channel 9262 Channel 9400 Channel 9538
Release 99 -10 0.000 -0.060 0.090
Release 99 -0 0.060 0.020 0.050
Release 99 +10 0.030 -0.070 -0.030
Release 99 +30 0.060 -0.010 -0.020
Release 99 +40 -0.030 -0.010 -0.080
Release 99 +55 -0.070 0.020 -0.000
Test Result m)@NT
Mode Voltage (Ppm)@
Channel 9262 Channel 9400 Channel 9538
Release 99 LV 0.090 0.050 0.010
Release 99 HV 0.020 0.070 -0.070
Mode Temperatur Test Result (ppm)@NV
&(°C) Channel 9262 Channel 9400 Channel 9538
HSDPA -10 0.020 0.060 -0.020
HSDPA -0 -0.010 0.030 0.000
HSDPA +10 -0.040 0.030 -0.000
HSDPA +30 -0.070 -0.060 -0.070
HSDPA +40 -0.040 0.000 0.080
HSDPA +55 -0.060 -0.050 -0.050
Test Result (ppm)@NT
Mode Voltage
Channel 9262 Channel 9400 Channel 9538
HSDPA LV 0.000 0.000 0.060
HSDPA HV -0.060 -0.040 0.000

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

Page number: 45 of 50

Vv3.0.0




SRTC

No.: SRTC2022-9004(F)-22070502(B)

maﬁm%ﬁumm&um FCC ID: APYHRO00318
Vode Temperatur Test Result (ppm)@NV
e(°C) Channel 9262 Channel 9400 Channel 9538
HSUPA -10 0.070 0.050 -0.010
HSUPA -0 -0.060 0.020 0.010
HSUPA +10 -0.090 -0.050 -0.010
HSUPA +30 -0.008 -0.070 -0.080
HSUPA +40 -0.010 -0.040 -0.040
HSUPA +55 -0.070 0.010 -0.060
Test Result (ppm)@NT
Mode Voltage
Channel 9262 Channel 9400 Channel 9538
HSUPA LV 0.010 0.020 0.050
HSUPA HV 0.080 0.090 0.030
7. Peak-Average Ratio
WCDMA band V
TéstMode Rebase99
: l LI hlll am Offset 583 |El r:hl |_I hlll am Offset 583 ; : |El
r.;]?: T: iy 1n° a8 AQT 1 bﬂ\ - RBW 5 MHz r.:l:::l T: iy 1n° a8 AQT 1 bﬂ\ - RBW 5 MHz
;' i. - %
0.1 i_ I 0.1 ! I
1E -_iil | ; 1E-0 '.I! | ;
1E-D4 [ ; - 1E-D4 -Il 1 -
1E l : i 1E ii i
Poak I I“E:::‘:" | 109 | 199 | n.f‘%‘n:ltzp:':?j?; F e Paak ; | = Cr::k | 109 | 199 | n.f‘ﬂ:an:Tt:D&Eé;?;
ﬁu 27.02 dBm 3.35 dB 1 dB 2.70 dB 3.13 E 3.30 B &LJ 27.04 gBm 3.11 dB |rinrm 2.55 dB. 3 o..‘a 3.04 di

Channel4132

Channel 4183

Spectrum |m|
Ref Lovel 30.00 dim  Offset 583
Ate 4008 QT L&ms e REW S MH
SGL Count 30/30
[[®E5 Cirw
=43 | i.
0.4 | |
1
1] T ! |
\ i
1 |
e | |
1 | 1
| | 1
| | |
1E-04 . 1 1
| { |
1E |
T 1
| 1
| gy
EF B46.6 MHz Moan Pyer + 2000 d8
Dhteh Fonciio Somples: 100000
tean | Pe, ak | cnm | w8 | 19 | o.a% | o010 |
Traco 1_[ 74,06 a8 .39 d 333 dB 1 dB 2.70 dB 310 dB 376 dB

Channel 4233
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No.: SRTC2022-9004(F)-22070502(B)
EREARENPCENSRO FCC ID: APYHRO00318
Test Mode: HSDPA

Ref Lovel 30.00 dim  Offset 5.23 @8 Ref Lovel 30.00 dim  Offset 5.23 @8
Ate 40d8  AQT  1Ems @ RBW 5 MHz Ate 40d8  AQT  1Ems @ RBW 5 MHz
SGL Count 30,30 SGL Count 30,/30
Sa Clrw | e
e e
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EF H20.4 MHz wan Pyer + 20.00 dB EF B36.6 MHz oan Pyer + 20.00 dB
! ¥ i Function Samples: 100000 A ¥ i Function Samples: 100000
| Mean |  Peok | crest | wae | 190 | o9 | o019 | | Mean |  Peok | crest | w9 | 19 | 0% | o019 |
Traca 1 [7154 gBm | 7561 dam 4.07 dB 299 dB 345 dB 3.62 dB 374 db Traco 1 [T182 dBm | 7566 dom 364 dB 2 93 dB 336 db 351 dB 365 dB
Ref Lovel 30.00 dim  Offset 5.23 @8
Ate 40d8  AQT  1Ems @ RBW 5 MHz
SGL Count 30,30
| e
0.1 B
A
Y
oo 3+
l|| bt
1
1E
[ X
1
1E l'
1E
31
FF B46.6 MHz oan Pyer + 20.00 dB
! ¥ i Function Samples: 100000
| Mean |  Peak | crest | w8 | 190 | 0% | 0.019%
Traco 1 [71.90 gBm | 7573 dam 363 dB 796 dB 342 db 365 dB 3,60 dB
Ref Lovel 30.00 dim  Offset 5.23 @8 Ref Lovel 30.00 dim  Offset 5.23 @8
Ate 40d8  AQT  1Ems @ RBW 5 MHz Ate 40d8  AQT  1Ems @ RBW 5 MHz
SGL Count 30/30 SGL Count 30/30
| e | e
ey T
0.1 "\ - 0.1 -\" -
oo - oo 1
||| The || h
| % |
1E 1E :
'|I N | N
\ 1
1E 1E 5 =
\
i i 1
1E h 1E b1
31 31
EF H20.4 MHz wan Pyer + 20.00 dB EF B36.6 MHz oan Pyer + 20.00 dB
! ¥ i Function Samples: 100000 A ¥ i Function Samples: 100000
| Mean |  Peak | crest | w8 | 190 | _0.1% | 0.019% | Mean | Peak | crest | w8 | 190 | 0% | o0.019
Traco 1 [7156 gBm | 75.92 dam 436 dB 796 dB 342 db 3.62 dB 4.00 dB Traca 1 [7182 dBm | 26.51 dam 4 &9 dB 2.0 dB 333 db 351 dB 397 dB
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No

. SRTC2022-9004(F)-22070502(B)
FCC ID: APYHRO00318

EF B46.6 MHz _
m Distribution Function
Mean | Peok |  Crest | 109w | 19 |

rac B dem | 26.77 dom 4.50 db 2.93 0B 342 db

Channel 4233

8. Effective Radiated Power and Effective Isotropic Radiated Power

WCDMA band V
Mode fr((a:qaurgﬁ::y Channel No. Co;gvl;gtred ER(’(I;’éIfTI]I;{P ER?\;E)IRP
(MHZz) (dBm)
Release 99 RMC;SZ'Zkb 826.4 4132 23.28 16.63 0.046
Release 99 RMC;SZ'Zkb 836.6 4183 23.45 16.80 0.048
Release 99 RMC;SZ'Zkb 846.6 4233 23.59 16.94 0.049
Mode fr((a:qaurgﬁ::y Channel No. Co;gvl;gtred ETEE/;EEP ER'X\I/E)IRP
(MHZz) (dBm)
HSDPA Subtest1 826.4 4132 2229 15.64 0.037
HSDPA Subtest1 836.6 4183 22.46 15.81 0.038
HSDPA Subtest1 846.6 4233 22,61 15.96 0.039
HSDPA Subtest? 826.4 4132 2232 15.67 0.037
HSDPA Subtest? 836.6 4183 2247 15.82 0.038
HSDPA Subtest? 846.6 4233 226 15.95 0.039
HSDPA Subtest3 826.4 4132 21.79 15.14 0.033
HSDPA Subtest3 836.6 4183 21.98 15.33 0.034
HSDPA Subtest3 846.6 4233 22.08 15.43 0.035
HSDPA Subtest4 826.4 4132 21.8 15.15 0.033
HSDPA Subtest4 836.6 4183 21.94 15.29 0.034
HSDPA Subtest4 846.6 4233 22.09 15.44 0.035
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S I ! IC No.: SRTC2022-9004(F)-22070502(B)

ER A FCC ID: APYHRO00318

Mode frg(?urz(;(r:y Channel No. Coglgx:ted EI?;;ELI)?P ERT\;\E)IRP
(MHz) (dBm)
HSUPA Subtest1 826.4 4132 22.2 15.55 0.036
HSUPA Subtest1 836.6 4183 22.19 15.54 0.036
HSUPA Subtest1 846.6 4233 222 15.55 0.036
HSUPA Subtest2 826.4 4132 20.24 13.59 0.023
HSUPA Subtest2 836.6 4183 20.2 13.55 0.023
HSUPA Subtest2 846.6 4233 20.49 13.84 0.024
HSUPA Subtest3 826.4 4132 21.03 14.38 0.027
HSUPA Subtest3 836.6 4183 21.14 14.49 0.028
HSUPA Subtest3 846.6 4233 21.36 14.71 0.030
HSUPA Subtest4 826.4 4132 20 13.35 0.022
HSUPA Subtest4 836.6 4183 20.47 13.82 0.024
HSUPA Subtest4 846.6 4233 20.57 13.92 0.025
HSUPA Subtest5 826.4 4132 22.13 15.48 0.035
HSUPA Subtest5 836.6 4183 22.22 15.57 0.036
HSUPA Subtest5 846.6 4233 22.31 15.66 0.037
Mode frg(?urz(;(r:y Channel No. Coglgx:ted EI?;QELI)?P ERIZ’\;\I/E)IRP
(MHz) (dBm)
HSPA+ QPSK 826.4 4132 22.83 16.18 0.041
HSPA+ QPSK 836.6 4183 22.84 16.19 0.042
HSPA+ QPSK 846.6 4233 22.74 16.09 0.041
HSPA+ 16QAM 826.4 4132 22.84 16.19 0.042
HSPA+ 16QAM 836.6 4183 22.84 16.19 0.042
HSPA+ 16QAM 846.6 4233 22.74 16.09 0.041
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SI ! IC No.: SRTC2022-9004(F)-22070502(B)

R AR O FCC ID: APYHRO00318
APPENDIX B — TEST DATA OF RADIATED EMISSION
Radiated Spurious Emissions

Note: The worst channel results are reflected in the report.

Note: The scanned graph represents the maximum of both horizontal and vertical
polarizations and is not a single horizontal or vertical polarization scan.

WCDMA band Il

Test result:

WCDMA Mode:

Channel 9400

Frequency Power Limited Polarization
(MHz) (dBm) (dBm)

11564.062500 -55.43 -13 Vertical
14564.062500 -50.38 -13 Vertical
16770.000000 -44.84 -13 Vertical
8981.250000 -55.56 -13 Vertical
7265.625000 -57.29 -13 Vertical
8622.656250 -55.84 -13 Vertical

WCDMA band V

Test result:

WCDMA Mode:

Channel 4183

Frequency Power Limited Polarization
(MHz) (dBm) (dBm)
1671.812500 -61.17 -13 Vertical
1674.500000 -59.41 -13 Vertical
2508.375000 -67.06 -13 Vertical
2928.062500 -66.14 -13 Vertical
1400.000000 -62.19 -13 Vertical
2065.437500 -68.08 -13 Vertical
---The end of the test report---
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